
Tradewinds Utilities, Inc. 

Engineering Data 

Marion County, Florida 

Docket No. 1001 26'1 
/ 



Tradewinds Utilities, Inc. 

Engineering Data 

Marion County, Florida 

Docket No. 1001 26 



Tradewinds Utilities, Inc. 

Docket No. 100127 

Marion County 

25.30.440(7) 

NOTICES 

. . . . . . . . . . . . . . . . . . . . . . . . . . .  

. . . . . . . . . . . . . . . . . . . . . . . . . . .  

Test Year Ended December 31,2009 



AGREEMENT FOR TRANSPORTATION. TREATMENT AND DISPOSAL OF 
DOMESTIC WASTEWATER RESIDUALS 

This AGREEMENT by and between AMERICAN PIPE & TANK. MC.  441 1 SE S3'd Avc, Ocala, FL 34480 DIBIN 412 BlOSOLlDS PROCESSMC 
FACILITY (hereinafter 412 BPF) and 

Tradewinds Utilities, Inc whose address is 1410 NE 81h Avenue. PO Box 5220, Ocala, FL 34478 
[...]
permit required by this chapter or by rule or regulation, or to violate or fail to comply with 
any rule, regulation, order, permit, or certification adopted or issued by the Department 
pursuant to its lawful authority. 

B. Florida Administrative Code Rule 62-604.130 Prohibition. The following acts and the 
causing thereof are prohibited. (1) The release or disposal of excreta, sewage, or other 
wastewaters or residuals without providing proper treatment approved by the 
Department; construction or operation of a wastewater collection system not in 
compliance with this rule; or any act otherwise violating provisions of this rule or any 
other rules of the Department. 

C. Florida Administrative Code Rule 62-604.550 Abnormal Events. (1) The provisions 
of Rule 62-604.550, F.A.C., are applicable to both new and existing domestic wastewater 
collection/transmission systems. (2) The owner/operator of the collection/transmission 
system shall report to the Department all unauthorized releases or spills of wastewater to 
surface or ground waters from its collection/transmission system or any other abnormal 
events as described below: 
(a) Unauthorized releases or spills in excess of 1,000 gallons per incident, or other 
abnormal events where information indicates that public health or the environment will be 
endangered, shall be reported orally to the STATE WARNING POINT TOLL FREE 
NUMBER (800) 320-0519 as soon as practical, but no later than 24 hours from the time 
that the owner/operator becomes aware of the circumstances. The owner/operator, to 
the extent known, shall provide the following information to the State Warning Point: 
1. Name, address, and telephone number of person reporting; 2. Name, address, and 
telephone number of owner/operator of the collection /transmission system or 
responsible person for the discharge; 3. Date and time of the discharge and status of 
discharge (ongoing or ceased); 4. Characteristics of the wastewater spilled or released 
(untreated or treated, industrial or domestic wastewater); 5. Estimated amount of the 
discharge; 6. Location or address of the discharge; 7. Source and cause of the 
discharge; 8. Whether the discharge was contained on-site, and cleanup actions taken 
to date; 9. Description of area affected by the discharge, including name of water body 
affected, if any; and 10.0ther persons or agencies contacted. 
(b) Unauthorized releases or spills of 1000 gallons per incident or less shall be reported 
orally to the Department within 24 hours from the time that the ownerioperator of the 
collection/transrnission system becomes aware of the circumstances. 
(c) The oral notification shall be followed by a written submission, which shall be 
provided within five days of the time that the ownerloperator becomes aware of the 
circumstances. The written submission shall contain: a description of the spill, release or 
abnormal event and its cause; the duration including exact dates and time, and if it has 
not been corrected, the anticipated time it is expected to continue; and steps taken or 
planned to reduce, eliminate, and prevent recurrence. 

D. Florida Administrative Code Rule 62-600.410 Operation and Maintenance 
Requirements. (1) All domestic wastewater treatment plants shall be operated and 
maintained in accordance with the applicable provisions of this chapter and so as to 

"Ahre Pro,,frclion. l.e,s.s Pi~ocrss " 
ww.dem,,fu!e.ff. Z I S  



Tradewinds Utilities Inc 
Warning Letter No. OWL-W-08-0015 
Page 3 

attain, at a minimum, the reclaimed water or effluent quality required by the operational 
criteria specified in this chapter, and to meet the appropriate domestic wastewater 
residuals management criteria specified in Chapters 62-2, 62-7, 62-640 and 62-701, 
F.A.C. 

E. Florida Administrative Code Rule 62-600.740 Reporting, Compliance, and 
Enforcement. (1) Operational Criteria (b) Reclaimed Water or Effluent Compliance 
Concentrations. The applicability of the reclaimed water or effluent compliance 
concentrations contained below to all facilities shall depend on the treatment 
requirements referenced, pursuant to Rule 62-600.1 10, F.A.C. 
1. In order to determine compliance of a domestic wastewater facility with the 
secondary treatment standards specified in Rule 62-600.420(1)(a). F.A.C., the following 
operational criteria shall be applicable. 
a. The arithmetic mean of the CBOD5 or TSS values for the reclaimed water or effluent 
samples collected. (whether grab or composite technique is used) during an annual 
period, as described in this section, shall not exceed 20 mg/L. 

The activities noted during the Department's field inspections and any other activities at your 
facility that may be contributing to violations of the above described statutes or rules should be 
ceased. Operation of a facility in violation of state statutes or rules may result in the potential 
liability for damages and restoration, and the judicial imposition of civil penalties, pursuant to 
Sections 403.141 and 403.161, Florida Statutes. 

You are requested to contact Clarence Anderson or Daniel Hall of this office at (407) 893-3313 
within 15 days of receipt of this Warning Letter to arrange a meeting to discuss this matter. The 
Department is interested in reviewing any facts you may have that will assist in determining 
whefher any violations have occurred. You may bring anyone with you to the meeting that you 
feel could help resolve this matter. The Department has tentatively calculated penalties for the 
violations addressed above and may discuss the penalties at the meeting. 

Please be advised that this Warning Letter is part of an agency investigation, preliminary to 
agency action in accordance with Section 120.57(4), Florida Statutes. We look folward to your 
cooperation in completing the investigation and resolution of this matter. 

Sincerely, 

/ 

for Vivian F. Garfein 
Director, Central District 

VFGlbvlkw 
Enclosures: Noncompliance Letter OCD-C-W-07-0792 

Noncompliance Letter OCD-C-W-07-0328 
Inspection reports (2) 

cc: Marion County Health Department, thomas moore@doh.state.fl.us 
DW Permitting Section, Dsnnise.Judy@de!J.state.fl.us 
Pro Tech Water & Wastewater Services, ProtechW@embarqrnail.com 

. 



COMET ENTRY DATE 

- - / - - / - -  
FLORIDA DEPARTMENT O F  ENVIRONMENTAL PROTECTION 

IC 

NA 

R CO NCE INSP N REP 

2.1Compliance Schedules Nt 4 Sampling IC 7. n o w  Measuremcnl NC lO.IEffluent Disposal 

NC 5.  +Records & Reports NC 8.rOperation & IC 11. ResidualniSludge 
Maintenance 

13. Other: NA 12. Groundwater 

F A C I L I T Y  A N D  I N S P E C T I O N  I N F O R M A T I O N  
~ =Optional 

WAFR 10: County Entry Datcliima Name and P b p i d  Locatho of Facilty 

Tradewinds WWTF FLA010699 Marion 03/27/2008 @ 10:15 a.m. 
2925 NE 43'' Place Phone @? ExitDaWTime 

Ocala, FL 34479-8821 03/27/2008 @ 11:15 a.m. 
Name(r) of Piald R c p ~ c n h t i ~ u ( ~ )  Title Phone 

Ray Operator 

Wayne Blyant Operator 

Name($) and Sinnature(n) of In3pector(r) 

Jenny E. Farrell 
E' f i  

Name and AddnuofPennittee ~r DeignatcdReprrs~ntative 

Charles Demenzes 

Tradewinds Utilities Inc 

PO Box 5220 

Ocala, FL 34478-5220 

District OfficePhone Number Date 

Central District Office 0412 112008 
407 - 893-33 13 

Title Phone 

Chief Executive Officer 

Email Far 

I WerePhotonTakentnYiX): Y @ Log book Volorne: 1 @ Page 81-83 1 (XI Domestic Industrial 

I F A C I L I T Y  C O M P L I A N C E  A R E A S  E V A L U A T E D  I 

I Recommended Actions: Warnine Letter I 

April 28.2008 Central District Office 
407 - 893-33 13 

Fi l l  Out  This  S e c t i o n  F o r  All S u r f a c e  W a t e r  Discharger  Inspect ions  ( C E I ,  C S I ,  C B I ,  PAI, XSI ,  R I ,  ASI ,  ANI) 

T r a n s a c t i o n  C o d e  N P D E S  N u m b e r  Y R I M O I D A  1 n r p  T y p e  l n s p c e t o r  Pae T y p e  

I I I I I  
A D D I T I O N A L  N P D E S  C O M M E N T S  

Inspection Type (Field I )  A:PAI, B:CBI, C:CEI, S:CSI, X:XSl, R:RI, \ :AS,  =:ANI 
Inspection Code (Field 2): S: State, J: Joint EPNVState-EPA Lead, T Joint StateEPA-State Lead, L: Local Propram 
Facility Type (Field 3): 1: Municipal (Publicly Owned), 2: Industrial and Privately Owned Domestic, 3: Agricultural, 4: Federal 
Every other field is self explanatory 



Revised. Auwt 11,2006 

Inspection Comments for Tradewinds WWTF 

Inspected 03/27/2008 

An existing 0.081 MGD AADF extended aeration domestic wastewater treatment plant (a 0.065MGD 
McNeil plant in parallel with a 0.050MGD Marolf plant) consisting of flow equalization, aeration, 
secondary clarification, chlorination, and aerobic digestion of residuals. 

PERMIT: In Compliance 
There was a current permit (FLA010699) on-site 
This permit will expire on January IO, 2010. 

COMPLIANCE SCHEDULE: In Compliance 
A portable generator is stored at the water plant location and is tested weekly by Tradewinds 
Utilities, Inc. 

LABORATORY: Not Evaluated 

SAMPLING: Not Evaluated 

RECORDS AND REPORTS: Out of Compliance 
There was a lab certification on-site. Samples are analyzed by Aqua Pure Laboratory. 
There was an Operations and Maintenance Manual on-site. 
There was a bound and numbered logbook on site. The operation and maintenance entries in the 
logbook were sufficient. 
There were operator certifications on-site that are current and met the permit requirements. 
DMR paperwork review (exceedances noted under EFFLUENT), July 2007 through February 2008 
were all submitted in timely fashion. 
Annual influent CBOD, TSS, and effluent Nitrate results were reported in February 2007. On the 
day of inspection the operator stated that the Annual samples were just sampled in March 2008. 
On the July 2007 DMR the TRC was 2.2 for several days in a row on Part 6. 
On the August 2007 DMR the pH maximum was 7.4 su on Part A and 7.5 su on Part B. The 
percent capacity was 84% this month. 
On the November 2007 DMR the Fecal Coliform Annual Average was not reported on Part A. 

FACILITY SITE REVIEW Out of Compliance 
ACCESS: Facility was fenced and locked. 
HEADWORKS: lift station, bar screen, and surge tank Two covered containers for screenings were 
onsite. One was located next to the bar screen area and the other was located next to the effluent 
pump station. A dry basket of screenings was observed next to the bar screen, please 
ensure that when allowing screenings to dry on top of tanks that the liquid drains back into 
the tank and not onto the around. - 

MAROLF PLANT 
AERATION: aeration was good with no dead spots . Rags were observed drying on top of this 
plant. Some splashing was occurring in the first three aeration bays onto the surface of the 
tanks not onto the ground. These first three aeration bays levels were high. The operator 
said they would continue to monitor this situation. 
RETURN SLUDGE: working properly. 



MIXED LIQUOR: The color was good. 
CLARIFIER: The clarifier contained some pop-ups. 
WEIR: The weir appeared to be level. There were no solids in the weir. 
C12 TYPE: Liauid. Chlorine was added at the weir. 
DIGESTER: Was almost empty, not much wasting performed on this plant. 

MCNEIL PLANT 
AERATION: aeration was good with no dead spots. 
RETURN SLUDGE: working properly. 
MIXED LIQUOR: The color was light. 
CLARIFIERS: The effluent was turbid, buildup of solids was observed in both stilling wells. 
WEIR: The weirs appeared to be unlevel (This deficiency was noted in the last inspection in 
August 7, 2007). There were no solids in the weir. 
C12 TYPE; Liquid. Chlorine was added at the weir. 
Other Treatment Steps: The flow from both train's clarifiers comes together in the chlorine injection 
well, goes to the filter tanks(this area would benefit from a drop T pipe to keep solids from leaving 
this area), flows through the CCC, then flows through the V-notch weir tank. Al l  of the tanks on 
the day of inspection contained turbid effluent and solids on the bottom (The filter tanks 
solids problem was noted in November 10,2005, March 29,2007, and August 7,2007 
inspections). The operator stated that these tanks were scheduled to be pumped out next 
week. 
CHLORINE CONTACT CHAMBER (CCC): On the day of inspection it was discovered that the 
level of  the effluent in the CCC was over the baffles. 
RPZ: was sufficient. No certification was located onsite to provide evidence of the last time 
the RPZ was checked. 

FLOW MEASUREMENT: In Compliance 
The flow calibration was last performed on April 12, 2007. 

OPERATION AND MAINTENANCE: Out of Compliance 
The facility grounds were well maintained. 
An air leak was observed in the Marolf Plant at the south end. 
Solids were visible between the aeration tanks of the Marolf plant. These solids were 
observed in the same location on March 29,2007 and August 07,2007 inspections. 

EFFLUENT: Significant Out of Compliance 
Review period March 2006 to February 2008, 



EFFLUENT DISPOSAL: Out of Compliance 
The effluent disposal system consists of a sprayfield and holding pond. The holding pond is used 
to prevent the sprayfield from being overloaded. The effluent will enter the pond then be returned 
to the pump station to be pumped to the sprayfield. 
sprayfield. The sprayfield was well maintained. It was operating on the day of inspection. 
A holding pond is also onsite, excessive vegetation was located on the bottom of the clay lined 
pond. Vegetation around the berms of this pond have been removed. 

RESIDUALS MANAGEMENT: In Compliance 
Sludge can be hauled to either Central Process or 412 Biosolids RMF. Sludge hauling receipts are 
kept onsite at this facility. 

GROUNDWATER: Not Applicable 



COMET ENTRY DATE 
_ - I - -  1 _ _  

FLORIDA DEPARTMENT OF ENVIRONMENTAL PROTECTION 

IaspcctionType 

WASTE ANCE INSP ION 

C i Samples Taken(Y/N): N @ SampleIDk S a m p l e  Split (urn): 

F A C I L I T Y  A N D  I N S P E C T I O N  I N F O R M A T I O N  
~ = 

WAFR m: C0""ty Entry D a W i m r  Name and Physical Laration of Facility 

Trade-& WWIT FLA010699 

2925 NE 43d Place 

L& Mil 512008 @I 9 45 00 AM 

Phone @ ExltDa¶fl,mc 

04i1512008 @ 10:3QOOAM Ocala, FL 34479-8821 

Namr(s) or Field Repruentativer(s) Title Phone 

Presidcnl (352) 6224949 Charles dsMenles 

, I 1 , I 1 
[ SC I 5 .  *Records & Repons NE 8.rOberation &Maintenance NE 1 1 1 .  ResidualsiSiudge 

SC I 13. Other:Spillat3150NE42"'SStreet I NE I 12. Groundwater 
I 

I Facility and/or Order Compliance Stahls: 0 In-Compliance 0 O"t-0f-Compiiance 1 
I R m r n m r o d e d  Actions: warn in^ Letter I 

Central District Office April 22, 2008 1 407 - 893-3313 
I 

I 1 Central District Office 1 April 283 
arren 407- 893-3313 

Fill Out T h i s  S e c t i o n  F o r  A l l  S u r f a c e  W a t e r  D i s c h a r g e r  I n s p e c t i o n s  (CEI ,  CSI,  C B I ,  PAI ,  XSI,  RI ,  ASI,  A N I )  

T r a n s a c t i o n  C o d e  N P D E S  N u m b e r  Y R I M O I D A  l n r p  T y p e  I n s p e c t o r  F a c  T y p e  

kl H u u tu- 2u 3u 
A D D I T I O N A L  N P D E S  COMMENTS 

Inspection Type (Field 1) A:PAI, B:CBI, C:CEI, S:CSI, XXSI, RRI,  \:AX, =:ANI 
Inspection Code (Field 2): S: State, J: Joint EPAIState-EPA Lead, T: Joint StateEPA-State Lead, L: Local Program 
Facility Type (Field 3): 1: Municipal (Publicly Owned), 2: Industrial and Privately Owned Domestic, 3: Agricultural, 4: Federal 
Every other field is self explanatory 

Reviscd: August II.2006 



Facility Name: Tradewinds WWTF 
Facility ID: FLA010699 
Inspection Type: CI 
Date: 4/15/2008 9:45:00 AM 

FACILITY BACKGROUND: 

Address: 2925 NE 431d Place, Ocala, FL 34479, MARION COUNTY 
Permitted Capacity: 0.081 MGD 

1. Permit: NOT EVALUATED 

2. Compliance Schedules: NOT EVALUATED 

3. Laboratory: NOT EVALUATED 

4. Sampling: NOT EVALUATED 

5. Records and Reports: OUT OF COMPLIANCE 

5.1 Comolaint: April 14,2008, the Department received a complaint from Elba Hernandez at 10:22 AM. The complaint stated that 

5.2 Malfunction: A spill malfunction was not reported to the Department or State Warning Point. Any unauthorized 